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This is to certify that the specimen described below was tested by CSIRO Manufacturing and
Infrastructure Technology in accordance with Australian Standard 1SO 9239, Reaction to fire tests for
floorings, Part 1: Determination of the burning behaviour using a radiant heat source, 2003, on behalf of:

Global Safe Technologies (Australia) Pty. Ltd.
14 Astley Place

EDENSOR PARK NSW

AUSTRALIA

A full description of the test specimen and the complete test results are detailed in the Division's
sponsored investigation report numbered FNR 8897,

SAMPLE
IDENTIFICATION: Safe Grip

DESCRIPTION OF

SAMPLE: The sponsor described the tested specimen as an epoxy based non-slip floor
coating containing quartz crystals. The specimen was applied to a 4.5mm thick
fibre-reinforced cement board.
MNominal thickness: 2 mm
Colour: black

SAMPLE

CLASSIFICATION:  Mean distance of flame travel: 90 mm
Average Critical Radiant Flux: 11.2 KkW/Im?
Average smoke obscuration: 42 %.min

Testing Officer: Russell Collins Date of Test: 25 May 2007

Issued on the 11" day of July 2007 without alterations or additions.
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Garry E Ccllms
Manager, Fire Testing and Assessments

This laboratory is accredited (Accreditation No.165, Corporate Site

NATA No.3625) by the National Association of Tesung Authorities, Australia.
The tests reported herein have been performed in accordance with its
terms of accreditation
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